SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax
50 116 | 7440.00 47.96 54.00 -6.04 \Y, Avg. Pass | 52/38 RU | Harmonic
HE20
802.11ax Band
140 5747.45 51.50 68.20 -16.70 H Peak | Pass | 52/40 RU
HE20 Edge
51
802.11ax
140 7600.00 46.82 54.00 -7.18 \Y, Avg. Pass | 52/40 RU | Harmonic
HE20
802.11ax 106/53 Band
100 5445.85 41.03 54.00 -12.97 H Avg. Pass
HE20 RU Edge
52
802.11ax 106/53
100 7333.33 48.99 54.00 -5.01 \Y, Avg. Pass Harmonic
HE20 RU
802.11ax 106/53 Band
116 | 5399.22 40.98 54.00 -13.02 \Y, Avg. Pass
HE20 RU Edge
53
802.11ax 106/53
116 | 7440.00 47.61 54.00 -6.39 \% Avg. Pass Harmonic
HE20 RU
802.11ax 106/54 Band
140 5725.35 51.46 68.20 -16.74 V | Peak | Pass
HE20 RU Edge
54
802.11ax 106/54
140 7600.00 46.41 54.00 -7.59 \Y, Avg. Pass Harmonic
HE20 RU
55 SHF 100 39620.44 40.03 54.00 -13.97 \Y, Avg. Pass - SHF
56 LF 100 51.34 33.83 40.00 -6.17 V | Peak | Pass - LF
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
1
704 {7 mE A S o S Y o s PEAK(UNI)
1
" | " MW
350 30
175 175
Peak
5000 5036. 5072, 5108, 544, 5180 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 HORIZONTAL Conditi EAK(UNII) 3m 91280 01620 240828 HORIZONTAL
* RBi:1000.060kHZ VEW:3800.000KHz SWT:Auto : RBW:1000.000KHL VBil:3000.B00kHzZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5077.94 5151 74.00 -22.49 41.66 32.96 9.71 32.82 @.80 154 125 PEAK 1 5188.80 75.44 ------ ---e-- 65.49 33.18 9.65 32.88 .00 154 125 PEAK
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
0 74 1
AVG_54
525 5251
1
%0 mwﬂ
175 175
Avg
5000 5036. 5072, 5108, 544, 5180 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3m 91280 81620 248828 HORIZONTAL Condition: AVG 54 3n 91200 _21620_240828 HORIZONTAL
* RBW:1000.060kHz VEW:1.100kHz SWT:Auto : RBI:1000.000KHL VBIW:1.160kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5006.66 42.86 54.80 -11.94 32,07 33.07 9.76 32.84 Q.00 154 125 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5180.00 63.38 ---- ---- 58.43 33,18 9.65 32,80 0.08 154 125 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
1
04 L S o N s S S PEARLUNI)
1
“ “ M WMMMMWN
350 30
175 175
Peak
5000 5036. 5072, 5108, 544, 5180 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 VERTICAL Conditi EAK(UNII) 3m 91280 01620 248828 VERTICAL
* RB:1000.060kHZ VEW:3800.008KHz SWT:Auto : RBI:1000.000KHL VBil:3000.B00kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5857.60 S51.98 74.00 -22.02 42,17 32.92 9.72 32.83 0.80 381 120 PEAK 1 5188.80 75.43 ------ ---e-- 65.52 33.87 9.64 32.80 0.00 381 120 PEAK
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
70.0 700 ]
AVG_54
525 5251
1
%0 MM
175 175
Avg
5000 5036. 5072, 5108, 544, 5180 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3n 91200 1620 248828 VERTICAL Condition: AVG 54 3n 91200 _01620_240828 VERTICAL
* RBW:1000.060kHz VEW:1.100kHzZ SWT:Auto : RBW:1000.000KHL VBIW:1.160kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
5078.66 42.29 54,00 -11.71 32.44 32,96 9.71 32.82 .00 381 120 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5189.00 79.59 ---- ---- 60.68 33.07 9.64 32,80 0.08 381 120 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-28 1 Level{dBuVim) Date: 2025-05-28
1225 1225
875 85
EAK(UNID) EAK(UNID
700 L L1 | ] [ 700 LA L1 | ] [
0 AVG_54| o NG 54
MMWMWWMWWW Tt ~ [V S T N I
30 30
Peak
175 175
Avg
000 9200, 1400, 1 15800, 18000 000 200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNTT) 3m 91260 01628_248328 HORIZONTAL Condition: PEAK(UNTI) 3m 91280 01628 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 10360.08 47.65 68.20 -20.55 59.53 38.60 16.48 67.28 0.3 - -- PEAK 1 1030.08 49.38 68.20 -18.82 61.26 38.60 16.48 67.28 0.3 - -- PEAK
2 15548.08 47.60 74.00 -26.40 55.76 38.18 20.7% 67.29 0.3 - -- PEAK 1 15540.08 47.97 74.00 -26.63 56.13 38.18 20.78 67.29 0.3 - -- PEAK
TEL: 886-3-327-0868 Page Number : E20 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
14.47G o 6,54 s AVG 54
~14.5G
%1 S i) e e
Avg
175 175
141 1475, 1482, 14488, 1449, 14500 14n 1475, 1482, 1488, 1449, 14500
Frequency {MHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
17.7G o A6 54 s A6 54
~18G
%1 i)
Avg
175 175
110 1770, 17820, 17880, 17941, 18000 110 1770, 17820, 17880, 17840, 18000
Frequency {WHz) Frequency (MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
TEL: 886-3-327-0868 Page Number 1 E21 of E295
FAX: 886-3-327-0855




swasrancas. FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT
Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
700 700 PEAK{UNI
1
525, o . i 525
et S by ot el A oo v e
350 30
175 175
Peak
5000 5044, 5088, 5132 5176 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 HORIZONTAL Conditi EAK(UNII) 3m 91280 01620 240828 HORIZONTAL
* RBi:1000.060kHZ VEW:3800.000KHz SWT:Auto : RBW:1000.000KHL VBil:3000.B00kHzZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5095.70 S51.67 74.00 -22.33 41.80 32.99 9.7% 32.82 @.80 315 275 PEAK 1 5228.80 75.85 ------ ---e-- 66.01 33.88 9.63 32.79 0.80 315 275 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
oy 700 f
AVG_54
525 5251
1
350 30
175 175
Avg
5000 5044, 5088, 5132 5176 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3m 91280 81620 248828 HORIZONTAL Condition: AVG 54 3n 91200 _21620_240828 HORIZONTAL
* RBW:1000.060kHz VEW:1.100kHz SWT:Auto : RBI:1000.000KHL VBIW:1.160kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5085.36 42.67 54.00 -11.33 32.82 32.97 9.70 32.82 @.0@ 315 275 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5220.00 69.61 ---- ---- 59.77 33.88 9.63 32,79 0.88 315 275 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E22 of E295



ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70, P‘M —
\ 1
L T TP A NPT AP S E
f bt b Tl " g i
3,
1
Peak Blank
5220 5268, 16, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5368.88 S51.e4 74.00 -22.96 41.28 32.86 9.66 32.76 0.80 315 275 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
AVG_BE_54
52!
L_ 1
350
1
Avg Blank
5220 5268, 16, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5451.36 41.08 54.00 -12.92 3115 32.81 9.86 32.74 0.8 315 275 AVERAGE

TEL: 886-3-327-0868 Page Number : E23 of E295
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swasrancas. FCC RADIO TEST REPORT Report No. :FR550509C

2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT
Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
I
525, . ; . 525
et bay A e i A ¥
35‘0‘ B
175 175
Peak ‘
5000 5044, 5088, 5132 5176 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 VERTICAL Conditi EAK(UNII) 3m 91280 01620 248828 VERTICAL
* RB:1000.060kHZ VEW:3800.008KHz SWT:Auto : RBI:1000.000KHL VBil:3000.B00kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5001.54 5174 74.00 -22.26 41.73 33.09 9.76 32.84 0.80 358 306 PEAK 1 5228.80 75.16 ------ ---e-- 65.32 33.88 9.63 32.79 0.80 358 306 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
oy 700 f
AVG_54
525 5251
1
350 30
175 175
Avg
5000 5044, 5088, 5132 5176 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3n 91200 1620 248828 VERTICAL Condition: AVG 54 3n 91200 _01620_240828 VERTICAL
* RBW:1000.060kHz VEW:1.100kHzZ SWT:Auto : RBW:1000.000KHL VBIW:1.160kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5010.12 42,57 54.00 -11.43 32.60 33.06 9.75 32.84 @.0@ 358 306 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5220.00 69.69 ---- ---- 59,85 33.88 9.63 32,79 0.88 358 306 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70, N\\n —
52, \ 1
VRISt bAoA
350
1
Peak Blank
5220 5268, 16, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 537312 49.39 74.00 -24.11 40.14 32.85 9.6 32.76 0.80 358 306 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
AVG_BE_54
R
3,
1
Avg Blank
5220 5268, 16, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 545084 49,96 54.00 -13.04 30.98 32.84 9.88 32.74 0.8 358 306 AVERAGE

TEL: 886-3-327-0868 Page Number : E25 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol.

Horizontal Vertical
Lot dBuvim) Date: 2025-05-28 - Level dBuvim) Date: 2025-05-28
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI)
{11 o 11 | ] 1 1) e 11 | ] .|
5. N AVG_54) 52 . N AVG_54]
WWMM MWWW WWW Wwww
350! 365.0!
Peak 175 115
AVQ 7000 9200, 1400, 1 15800, 18000 7000 9200. 400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNIT) 3m 91260 _01628_248828 HORIZONTAL Condition: PEAK(UNTI) 3m 91260 01628 248823 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg
1 le44p.08 46.96 68.20 -21.24 58.72 38.60 16.55 67.24 0.3 - -- PEAK
2 15668.00 49.11 74.80 -24.89 57.62 37.60 20.83 67.27 @.33 217 326 PEAK
3 15668.08 38.73 54.00 -15.27 4/.24 37.60 20.83 67.27 @.33 217 326 Average

Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 lo4p.08 45.95 68.20 -19.24 66.72 38.60 16.55 67.24 0.3 - -- PEAK
2 15660.08 49.14 74.08 -24.86 57.65 37.60 20.83 67.27 @.33 400 250 PEAK
3 15660.08 38.82 54.08 -15.18 47.33 37.60 20.83 67.27 @.33 400 259 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
Date: 202505-28 Date: 20250528
! 49Le\vel(mnmn) ! 49Ltz\rel(dﬂu\mn)
125 105
75 15
00 704
14.47G o 6,54 s AVG 54
~14.5G
et s 30 S —
Avg
175 175
141 1475, 1482, 14488, 1449, 14500 14n 1475, 1482, 1488, 1449, 14500
Frequency {MHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
Date: 202505-28 Date: 20250528
! 49Le\vel(mnmn) ! 49Ltz\rel(dﬂu\mn)
125 105
75 15
00 704
17.7G o A6 54 s A6 54
~18G P
%1 i)
Avg
175 175
110 17760, 17820, 17880, 17941, 18000 110 1770, 17820, 17880, 17840, 18000
Frequency {MHz) Frequency (MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
TEL: 886-3-327-0868 Page Number 1 E27 of E295
FAX: 886-3-327-0855




swasrancas. FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT
Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
704 (0 mE & O Y S ot e PEAK(UNI)
1
525 " . . 52.5 WWMMW""‘W
el A AR bty M
350 30
175 175
Peak
5000 5048, 5096 5144, 5192, 5240 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 HORIZONTAL Conditi EAK(UNII) 3m 91280 01620 240828 HORIZONTAL
* RBi:1000.060kHZ VEW:3800.000KHz SWT:Auto : RBW:1000.000KHL VBil:3000.B00kHzZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5039.12 52.09 74.00 -21.91 42,25 32,94 9.73 32.83 0.80 368 280 PEAK 1 524880 75.06 ------ ------ 65.21 33.88 9.64 32.79 0.8 368 280 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
0 74 !
AVG_54
525 5251
1
350 350 ﬂ
175 175
Avg
5000 5048, 5096 5144, 5192, 5240 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3m 91280 81620 248828 HORIZONTAL Condition: AVG 54 3n 91200 _21620_240828 HORIZONTAL
* RBW:1000.060kHz VEW:1.100kHz SWT:Auto : RBI:1000.000KHL VBIW:1.160kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5083.04 42.43 54.80 -11.57 32,57 32.97 9.71 32.82 @.0@ 368 280 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5240.00 67.90 ---- ---- 58.05 33.00 9.64 32,79 0.08 368 280 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70,
52 \‘y\mﬂ Ll b Nt i At
¥ ottt v & o
3,
1
Peak Blank
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5439.54 5.47 74.00 -23.53 40.60 32.88 9.8 32.74 0.80 368 280 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
AVG_BE_54
52!
L w
350
1
Avg Blank
540 5284, 28, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5458.24 49,92 54.00 -13.68 30.95 32.83 9.88 32.74 0.8 368 280 AVERAGE
TEL: 886-3-327-0868 Page Number : E29 of E295
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR550509C

3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 1
Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
1
528 rwnb dndbel i 525
350 30
175 175
Peak
5000 5048, 5096 5144, 5192, 5240 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 VERTICAL Conditi EAK(UNII) 3m 91280 01620 248828 VERTICAL
* RB:1000.060kHZ VEW:3800.008KHz SWT:Auto : RBI:1000.000KHL VBil:3000.B00kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5084.24 53.23 74.00 -20.77 43.37 3297 9.71 32.82 0.80 300 320 PEAK 1 524880 75.38 ------ ---e-- 65.53 33.88 9.64 32.79 0.0 300 320 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
700 04 i
AVG_54
525 5251
1
%0 35‘0_““_/,._/-—-/—/_{—‘_/\
175 175
Avg
5000 5048, 5096 5144, 5192, 5240 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3n 91200 1620 248828 VERTICAL Condition: AVG 54 3n 91200 _01620_240828 VERTICAL
* RBW:1000.060kHz VEW:1.100kHzZ SWT:Auto : RBW:1000.000KHL VBIW:1.160kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5012.96 42.45 54.00 -11.55 32.49 33.05 9.75 32.84 Q.00 300 320 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5240.00 69.02 ---- ---- 59,17 33.88 9.64 32,79 0.08 300 320 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70, m“h\
52 W RNV REGHY FYFTR TR A TN ST URPAYE AN AT AT T
3,
1
Peak Blank
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5438.88 50.17 74.00 -23.83 40.30 32.88 9.8 32.74 0.80 300 320 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
’\ AVG_BE_54
A
3,
1
Avg Blank
540 5284, 28, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5450.12 49,87 54.00 -13.13 30.89 32.84 9.88 32.74 0.80 300 320 AVERAGE
TEL: 886-3-327-0868 Page Number : E31 of E295
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Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-28 1 Level{dBuVim) Date: 2025-06-20
1225 1225
875 85
EAK(UNID) EAK(UNID
700 L L1 | ] [ 700 LA L1 | ] [
0 AVG_54| o NG 54
5 i 5 f 2
b, et A gttt Nt MMW‘“W by ot R g St
30 30
Peak
175 175
Avg
000 9200, 11400, 13600. 15800, 18000 000 200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNTT) 3m 91260 01628_248328 HORIZONTAL Condition: PEAK(UNTI) 3m 91280 01628 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 led3e.08 46.43 68.20 -21.77 58.13 38.60 16.58 67.21 0.3 - -- PEAK 1 ledgo.0e 48.22 68.20 -19.98 59.92 38.60 16.58 67.21 @.33 360 317 PEAK
2 15720.08 43.29 74.00 -25.71 56.69 37.64 10.89 67.26 0.3 - -- PEAK 1 15720.08 45.42 74.00 -25.58 56.82 37.64 20.89 67.26 0.3 - -- PEAK
TEL: 886-3-327-0868 Page Number : E32 of E295

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
14.47G o 6,54 s AVG 54
~14.5G
o= 31
Avg
175 175
141 1475, 1482, 14488, 1449, 14500 14n 1475, 1482, 1488, 1449, 14500
Frequency {MHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
17.7G o A6 54 s A6 54
~18G
%1 i)
Avg
175 175
110 17760, 17820, 17880, 17941, 18000 110 1770, 17820, 17880, 17840, 18000
Frequency {WHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
TEL: 886-3-327-0868 Page Number 1 E33 of E295
FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR550509C

4
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
1
04 L S o s S PEARLUNI)
525 bbbt i et b x e e 525 W
(e s Gl WL i AL Wiy M
350 30
175 175
Peak
5000 5036. 5072, 5108, 544, 5180 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 HORIZONTAL Conditi EAK(UNII) 3m 91280 01620 240828 HORIZONTAL
* RBi:1000.060kHZ VEW:3800.000KHz SWT:Auto : RBW:1000.000KHL VBil:3000.B00kHzZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5023.58 50.99 74.00 -23.01 41.87 3301 9.74 32.83 0.80 142 127 PEAK 1 5188.80 75.18 ------ ---e-- 65.27 33.87 9.64 32.80 @.00 142 127 PEAK
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
70.0 700 1
AVG_54
525 5251
1
%0 MM
175 175
Avg
5000 5036. 5072, 5108, 544, 5180 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3m 91280 81620 248828 HORIZONTAL Condition: AVG 54 3n 91200 _21620_240828 HORIZONTAL
* RB:1000.060kHZ VEW:1.200kHz SWT:Auto : RBW:1000.000KHL VBI:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5007.92 42.08 54.00 -11.92 32,10 33.67 9.75 32.84 Q.00 142 127 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5180.00 67.17 ---- ---- 57,22 3318 9.65 32,80 0.08 142 127 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E34 of E295
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4

Mode Band Edge

U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz

ANT 1
Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
1
704 {7 mE A S o S Y o e PEAK(UNI)
525 ] 525 Wumw
S T TNTY Y WARHY PR WIS S NN RS TN VR O W
Wt i gl e
350 30
175 175
Peak
5000 5036. 72 5108, 544, 5180 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 VERTICAL Conditi EAK(UNII) 3m 91280 01620 248828 VERTICAL
* RB:1000.060kHZ VEW:3800.008KHz SWT:Auto : RBI:1000.000KHL VBil:3000.B00kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5035.64 51.82 74.00 -22.18 41.95 32.96 9.74 32.83 @.80 353 119 PEAK 1 5188.80 75.97 ------ ---e-- 66.02 33.18 9.65 32.88 @.80 353 119 PEAK
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
04 04 1
AVG_54
525 5251
% MW
175 175
Avg
5000 5036. 72 5108, 544, 5180 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3n 91200 1620 248828 VERTICAL Condition: AVG 54 3n 91200 _01620_240828 VERTICAL
* RB:1000.060kHZ VEW:1.200kHz SWT:Auto : RBI:1000.008KHL VBI:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5000.36 42,22 54.00 -11.78 32,20 33,18 9.7 32.84 @.80 353 119 AVERAGE 1 5188.80 69.44 ---- ---- 59.49 33,10 9.65 32,80 0.8 353 119 AVERAGE
TEL: 886-3-327-0868 Page Number : E35 of E295

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-28 - Level dBuvim) Date: 2025-05-28
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI)
00—l - 1 - 00— - ] o -
5 AVG_54) 52 N AVG_54]
MMMWWW e ‘ e I b Hesbor g e A
350! 365.0!
Peak 175 115
AVQ 7000 9200, 1400, 1 15800, 18000 7000 9200. 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNIT) 3m 91260 _01628_248828 HORIZONTAL Condition: PEAK(UNTI) 3m 91260 01628 248823 VERTICAL
Linit Read  Ant Cable Preamp TPos Linit Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBu/ dB/fm  dB B deg Mz dBuv/m dBuv/m dBuw dBfm d8 dB dB o deg
1 10368.08 47.50 68.20 -20.79 59.38 38.60 16.48 67.28 -- PEAK 1 1030.08 49.33 68.20 -18.87 61.21 38.60 16.48 67.28 @.32  -- -- PEAK
2 1554B.00 49.53 74.00 -24.47 57.69 38.10 20.70 67.29 286 PEAK 2 15540.00 49.48 74.08 -24.52 57.64 38,10 20.70 67.29 @.33 400 248 PEAK
3 15540.08 38.89 54.00 -15.11 4/7.65 38.10 20.70 67.29 206 Average 3 15540.08 39.34 54.00 -14.66 47.50 38.10 20.70 67.29 @.33 400 243 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E36 of E295




ssasranas. FCC RADIO TEST REPORT

Report No. :FR550509C

FAX: 886-3-327-0855

Pol. Horizontal Vertical
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
14.47G o 6,54 s AVG 54
~14.5G
%1 oo e e e 30 S S I S S SEE S
Avg
175 175
141 1475, 1482, 14488, 1449, 14500 14n 1475, 1482, 1488, 1449, 14500
Frequency {WHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
17.7G o A6 54 s A6 54
~18G
%1 i)
Avg
175 175
110 1770, 17820, 17880, 17941, 18000 110 1770, 17820, 17880, 17340, 18000
Frequency {WHz) Frequency (MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
TEL: 886-3-327-0868 Page Number 1 E37 of E295




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT20_CH44_5220MHz
ANT
Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
700 700 PEAK{UNI
1
S kv ; rwr) 525
350 30
175 175
Peak
5000 5044, 5088, 5132 5176, 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 HORIZONTAL Conditi EAK(UNII) 3m 91280 01620 240828 HORIZONTAL
* RBi:1000.060kHZ VEW:3800.000KHz SWT:Auto : RBW:1000.000KHL VBil:3000.B00kHzZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5029.84 51.96 74.00 -22.64 42,07 32.98 9.74 32.83 0.80 480 285 PEAK 1 5228.80 75.87 ------ ---e-- 66.03 33.88 9.63 32.79 0.0 408 285 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
0 74 1
AVG_54
525 5251
1 ]
350 30
175 175
Avg
5000 5044, 5088, 5132 5176, 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3m 91280 81620 248828 HORIZONTAL Condition: AVG 54 3n 91200 _21620_240828 HORIZONTAL
* RB:1000.060kHZ VEW:1.200kHz SWT:Auto : RBW:1000.000KHL VBI:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5853.24 42,52 54.00 -11.48 32,71 3291 9.73 32.83 0.80 480 285 AVERAGE 1 5228.80 68.29 ---- ---- 58,45 33.80  9.63 32.79 .08 480 285 AVERAGE
TEL: 886-3-327-0868 Page Number : E38 of E295

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70,
52, 1 1
byt g T IR RAPSRNGTRIESE SIS PN SR E Y § PR e
3,
1
Peak Blank
5220 5268, 5316. 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 543432 49,62 74.00 -24.38 39.77 32.88 9.79 32.74 0.80 480 285 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
AVG_BE_54
52!
- 1
350
1
Avg Blank
5220 5268, 5316. 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5447.76 49,83 54.00 -13.17 30.93 32.88 9.84 32.74 0.80 480 285 AVERAGE
TEL: 886-3-327-0868 Page Number : E39 of E295

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT20_CH44_5220MHz
ANT
Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
704 (1 O & S 0 Y 6 s e PEAK(UNI)
1
L p— P o 8 e
b ey sl a4 Wy
350 30
175 175
Peak
5000 5044, 5088, 5132 5176, 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : BICHII-HY Site : B3CHLI-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 VERTICAL Conditis EAK(UNII) 3m 91280 01620 248828 VERTICAL
: RBW:1060.002kHZ VBW:3000.B06kHz SWT:Auto : RBHW:1000.060kHz VB:3600.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5145.86 52.24 74.80 -21.76 42,20 33.18 9.67 32.81 @.0@ 364 319 PEAK 1 5220.80 76.44 -----n ----e- 66.60 33.00 9.63 32.79 0.00 364 319 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
04 04 !
AVG_54
525 5251
1
350 30
175 175
Avg
5000 5044, 5088, 5132 5176, 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : BICHII-HY Site : B3CHLI-HY
Condition: AVG_BE 54 3n 91200 1620 248828 VERTICAL Condition: AVG 54 3n 91200 _01620_240828 VERTICAL

* RB:1000.060kHZ VEW:1.200kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5002.64 42.43 54.00 -11.51 32.43 33.09 9.76 32.84 @.00 364 319 AVERAGE

1 52

: RBI:1000.008KHL VBI:1.200kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
20,00 69.13 ---- ---- 59.29 33.80 9.63 32,79 0.8 364 319 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70, M\ —
o b gyt At P Pl B Jorh ol
350
1
Peak Blank
5220 5268, 5316. 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5445.60 50.85 74.00 -23.15 40.96 32.88 9.83 32.74 0.80 364 319 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
W AVG_BE_54
Tl
3,
1
Avg Blank
5220 5268, 5316. 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 545052 41.08 54.00 -13.00 31.1 32.84 9.89 32.74 0.8 364 319 AVERAGE
TEL: 886-3-327-0868 Page Number : E41 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-28 - Level dBuvim) Date: 2025-05-28
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI)
[(LISESSEnE— 1] H =N 1—] — H
5 AVG_54) 52 AVG_54]
MMMWaWW Ty o D WMWMWWMM e
350! 365.0!
Peak 175 115
AVQ 7000 9200, 1400, 1 18000 7000 9200. 400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNIT) 3m 91260 _01628_248828 HORIZONTAL Condition: PEAK(UNTI) 3m 91260 01628 248823 VERTICAL
Linit Read  Ant Cable Preamp Linit Read  Ant Cable Preamp Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBu/ dB/fm  dB B Mz dBuv/m dBuv/m  dB  dBu/ dB/m  dB deg
1 1044008 47.27 68.20 -20.93 59.63 3B.60 16.55 67.24 -- PEAK 1 lod44p.08 47.81 68.20 -20.39 59.57 3B.60 16.55 7.4 -- PEAK
2 15668.00 48.87 74.80 -25.13 57.38 37.60 20.83 67.27 199 PEAK 2 15660.08 49.38 74.08 -24.62 57.89 37.60 20.83 67.27 228 PEAK
3 15668.08 38.71 54.00 -15.29 4/.22 37.60 20.83 67.27 199 Average 3 15660.08 39.13 54.00 -14.87 47.64 37.60 20.83 67.27 228 Rverage
TEL: 886-3-327-0868 Page Number : E42 of E295
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ssasranas. FCC RADIO TEST REPORT

Report No. :FR550509C

FAX: 886-3-327-0855

Pol. Horizontal Vertical
Date: 2025-05-28 Date: 20250528
’ wLﬂeHﬂBlle) ! 4!’Le\rel(wn\nln)
1225 125
015 5
0 00
1 4.47G as AVG_M as AVG_M
~14.5G
Avg
115 115
1470 14476, 14482, 14488, 149, 14500 1470 14476, 14482, 14488, 1494, 14500
Frequency {WHz) Frequency {MHz)
Site o G3CHLL-HY Site ¢ 03CHLL-HY
Condition: AVG 54 3n 91240 91620 24378 HORTZONTAL Condition: AVG 54 3n 9124D B162 246828 VERTICAL
Date: 2025-05-28 Date: 20250528
’ wLﬂeHﬂBlle) ! 4!’Le\rel(wn\nln)
1225 125
015 5
0 00
17.7G o A6 54 s A6 54
~18G
350 30
Avg
115 115
170 11760, 17820, 17880, 17840, 18000 17100 11760, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site o G3CHLL-HY Site ¢ 03CHLL-HY
Condition: AVG 54 3n 91240 91620 24378 HORTZONTAL Condition: AVG 54 3n 9124D B162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number 1 E43 of E295




swasrancas. FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT20_CH48_5240MHz

ANT
Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
700 700 PEAK{UNI
8 i, AT ; a5
e e 4 il Vo 4
350 30
175 175
Peak
5000 5048, 5096 5144, 5192, 5240 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 HORIZONTAL Conditi EAK(UNII) 3m 91280 01620 240828 HORIZONTAL
* RBi:1000.060kHZ VEW:3800.000KHz SWT:Auto : RBW:1000.000KHL VBil:3000.B00kHzZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5092.16 51.32 74.00 -22.68 41.46 32,98 9.70 32.82 0.80 279 270 PEAK 1 524880 75.48 ------ ---e-- 65.63 33.88 9.64 32.79 0.80 279 270 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
0 74 !
AVG_54
525 5251
1
350 350 W—\
175 175
Avg
5000 5048, 5096 5144, 5192, 5240 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3m 91280 81620 248828 HORIZONTAL Condition: AVG 54 3n 91200 _21620_240828 HORIZONTAL
* RB:1000.060kHZ VEW:1.200kHz SWT:Auto : RBW:1000.000KHL VBI:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5003.12 42.73 54.80 -11.27 32.72 33.09 9.76 32.84 Q.08 279 270 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5240.00 63.35 ---- ---- 58,50 33.80 9.64 32,79 0.88 279 270 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70, i
52 \ 1
M Tt AR
350
1
Peak Blank
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 543250 5.33 74.00 -23.67 40.49 32.88 9.78 3274 0.80 279 270 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
W AVG_BE_54
52!
. 1
350
1
Avg Blank
540 5284, 28, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5457.58 41.e8 54.00 -12.92 3111 32.83 9.88 32.74 @.80 279 270 AVERAGE

TEL: 886-3-327-0868 Page Number : E45 of E295
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT20_CH48_5240MHz
ANT 1
Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
700 700 PEAK{UNI
528, o 55
MDA ¥ et Ak
350 30
175 175
Peak
5000 5048, 5096 5144, 5192, 5240 1000 2200, 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 VERTICAL Conditi EAK(UNII) 3m 91280 01620 248828 VERTICAL
* RB:1000.060kHZ VEW:3800.008KHz SWT:Auto : RBI:1000.000KHL VBil:3000.B00kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5109.20 51.87 74.00 -22.13 41.96 33.04 0.69 32.82 @.80 323 312 PEAK 1 5248.80 76,38 ------ ------ 66.45 33.88 9.64 32.79 0.80 323 312 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
700 04 i
AVG_54
525 5251
1
50 MW
175 175
Avg
5000 5048, 5096 5144, 5192, 5240 1000 2200, 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3n 91200 1620 248828 VERTICAL Condition: AVG 54 3n 91200 _01620_240828 VERTICAL
* RB:1000.060kHZ VEW:1.200kHz SWT:Auto : RBI:1000.008KHL VBI:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5085.28 42.66 54.00 -11.34 32,66 33.08 9.7 32.84 0.80 323 312 AVERAGE 1 5248.80 69.29 ---- ---- 5944 33.80 9.64 32,79 0.0@ 323 312 AVERAGE
TEL: 886-3-327-0868 Page Number : E46 of E295

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
7000
52 \ 1
Nt st b ARy bt et g bl O m
350
1
Peak Blank
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5453.62 50,16 74.00 -23.84 40.23 32.81 9.8 32.74 0.80 323 312 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
F\ AVG_BE_54
52!
3,
1
Avg Blank
540 5284, 28, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 545034 41,83 54.00 -12.97 314 32.84 9.89 32.74 0.8 323 312 AVERAGE
TEL: 886-3-327-0868 Page Number : E47 of E295

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-28 - Level dBuvim) Date: 2025-05-28
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI)
{11 o 11 | ] 1 1) e [ 11 | ] .|
5 AVG_54) 52 1 AVG_54]
P -‘WMWFMWW bt e g i i MWWW“WMMMN hiarirt upiin rotan
360! 36.0!
Peak 175 115
AVQ 7000 9200, 1400, 1 15800, 18000 7000 9200. 400, 1 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNIT) 3m 91260 _01628_248828 HORIZONTAL Condition: PEAK(UNTI) 3m 91260 01628 248823 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 ledse.0 46.74 68.20 -21.46 58.44 38.60 1658 67.21 0.3 -- -- PEAK 1 1ed30.08 54.26 68.20 -13.94 65.9 38.60 16.58 67.21 @.33  4@@ 264 PEAC
2 15728.00 49.46 74.00 -24.54 57.86 37.64 20.89 67.26 @.33 231 285 PEAK 2 1572000 50.15 74.0@ -23.85 58.55 37.64 20.89 67.26 @.33 400 189 PEAK
3 15720.08 38.81 54.00 -15.19 4/.21 37.64 20.89 67.26 @.33 231 265 Average 3 15720.08 40.16 54.08 -13.84 48.56 37.64 20.89 6/.26 0.33 460

189 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E48 of E295




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
14.47G o 6,54 s AVG 54
~14.5G
e e ey e 30 e e
Avg
175 175
141 1475, 1482, 14488, 1449, 14500 14n 1475, 1482, 1488, 1449, 14500
Frequency {WHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
17.7G o A6 54 s A6 54
~18G
%1 i)
Avg
175 175
110 1770, 17820, 17880, 17941, 18000 110 1770, 17820, 17880, 17840, 18000
Frequency {MHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
TEL: 886-3-327-0868 Page Number 1 E49 of E295

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR550509C

7
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT 1
Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
525 ! 525
N A T T WU O e S R e |
350 30
175 175
Peak
5000 5036. 5072, 5108, 544, 5180 1000 2200, 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 HORIZONTAL Conditi EAK(UNII) 3m 91280 01620 240828 HORIZONTAL
* RBi:1000.060kHZ VEW:3800.000KHz SWT:Auto : RBW:1000.000KHL VBil:3000.B00kHzZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5030.42 51.53 74.00 -22.47 4l.64 32,98 9.74 32.83 0.80 141 126 PEAK 1 5188.80 73.48 ------ ---e-- 63.57 33.87 9.64 32.80 0.00 141 126 PEAK
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
70.0 700 1
AVG_54
525 5251
1
%0 350»__'“’__/_,-—’;”“’-_‘/‘
175 175
Avg
5000 5036. 5072, 5108, 544, 5180 1000 2200, 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3m 91280 81620 248828 HORIZONTAL Condition: AVG 54 3n 91200 _21620_240828 HORIZONTAL
* RB:1000.060kHZ VEW:1.500kHz SWT:Auto : RBI:1000.000KHL VBIW:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 50e5.40 42,21 54.00 -11.79 32,21 33.08 9.7 32.84 0.80 141 126 AVERAGE 1 5188.80 66.61 ---- ---- 56,78 33.87 9.64 32.80 0.8 141 126 AVERAGE
TEL: 886-3-327-0868 Page Number : E50 of E295

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT
Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
1
704 {7 mE A S o S Y o s PEAK(UNI)
1
" " M
350 30
175 175
Peak
5000 5036. 5072, 5108, 544, 5180 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 VERTICAL Conditi EAK(UNII) 3m 91280 01620 248828 VERTICAL
* RB:1000.060kHZ VEW:3800.008KHz SWT:Auto : RBI:1000.000KHL VBil:3000.B00kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5040.68 51.54 74.00 -22.46 41,70 32,94 9.73 32.83 0.80 366 117 PEAK 1 5188.80 76,95 ------ ------ 67.04 33.87 9.64 32.80 0.80 366 117 PEAK
- Level (dBuVim) Date: 2025-05-27 . Level (dBuim) Date: 2025-05-27
1225 1225
1050 1050
875 875
00 74 1
AVG_54
525 5251
1
0 35‘0"«“‘#—-/_,_’_/_&,—’"—""“/—
175 175
Avg
5000 5036. 5072, 5108, 544, 5180 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3n 91200 1620 248828 VERTICAL Condition: AVG 54 3n 91200 _01620_240828 VERTICAL
* RBW:1000.060kHZ VEW:1.500kHz SWT:Auto : RBW:1000.000KHL VBIW:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
5081.54 42,21 54,00 -11.79 32,36 32.96 9.71 32.82 .00 366 117 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5180.00 63.60 ---- ---- 58,69 33.07 9.64 32.80 0.88 366 117 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E51 of E295
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Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-21 1 Level{dBuVim) Date: 2025-05-27
1225 1225
875 85
EAK(UNID) EAK(UNID
700 L L1 | ] [ 700 LA L1 | ] [
0 ) AVG_54| o NG 54
9 T =7 Mo d ! o . r—
WWWWWWW bt | st i i
30 30
Peak
175 175
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNTT) 3m 91260 01628_248328 HORIZONTAL Condition: PEAK(UNTI) 3m 91280 01628 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 10368.08 47.11 68.20 -21.69 58.99 38.60 16.48 67.28 0.32 - -- PEAK 1 1030.08 45.85 68.20 -19.35 66.73 38.60 16.48 67.28 0.3 - -- PEAK
2 1554B.08 43.93 74.00 -25.67 57.89 8.1 20.7% 67.29 0.3 - -- PEAK 1 15540.08 45.65 74.0@ -25.95 56.21 38.18 20.78 67.29 0.3 - -- PEAK
TEL: 886-3-327-0868 Page Number : E52 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
Date: 20250527 Date: 20250527
’ wLﬂeHﬂBlle) ! 4!’Le\rel(wn\nln)
1225 125
015 5
0 00
1 4.47G as AVG_M as AVG_M
~14.5G
s kil
Avg
115 115
1470 14476, 14482, 14488, 149, 14500 1470 14476, 14482, 14488, 1494, 14500
Frequency {WHz) Frequency {MHz)
Site o G3CHLL-HY Site ¢ 03CHLL-HY
Condition: AVG 54 3n 91240 91620 24378 HORTZONTAL Condition: AVG 54 3n 9124D B162 246828 VERTICAL
Date: 20250527 Date: 20250527
’ wLﬂeHﬂBlle) ! 4!’Le\rel(wn\nln)
1225 125
015 5
0 00
17.7G o A6 54 s A6 54
~18G -
350 30
Avg
115 115
170 11760, 17820, 17880, 17840, 18000 17100 11760, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site o G3CHLL-HY Site ¢ 03CHLL-HY
Condition: AVG 54 3n 91240 91620 24378 HORTZONTAL Condition: AVG 54 3n 9124D B162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E53 of E295

FAX: 886-3-327-0855




swasrancas. FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH44_Full RU_5220MHz

ANT
Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
1
8 P e preg b R o onide 525
Al ity N iy
350 30
175 175
Peak
5000 5044, 5088, 5132 5176 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 HORIZONTAL Conditi EAK(UNII) 3m 91280 01620 240828 HORIZONTAL
* RBi:1000.060kHZ VEW:3800.000KHz SWT:Auto : RBW:1000.000KHL VBil:3000.B00kHzZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5862.70 51.78 74.00 -22.30 41.88 32.93 9.72 32.83 0.80 480 287 PEAK 1 5228.80 76,22 ------ ------ 66.38 33.88 9.63 32.79 0.0 400 287 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
0 74 1
AVG_54
525 5251
1
350 30
175 175
Avg
5000 5044, 5088, 5132 5176, 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3m 91280 81620 248828 HORIZONTAL Condition: AVG 54 3n 91200 _21620_240828 HORIZONTAL
* RB:1000.060kHZ VEW:1.500kHz SWT:Auto : RBI:1000.000KHL VBIW:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5008.80 42.63 54.80 -11.37 32.66 33.06 9.75 32.84 @.00 480 287 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5220.00 63.32 ---- ---- 58.48 33.00 9.63 32,79 0.08 480 287 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E54 of E295



ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70, "‘I« —
\ 1
Sy P PR e T o\t A
3,
1
Peak Blank
5220 5268, 5316. 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5451.60 50.14 74.00 -23.86 40.21 32.81 9.86 32.74 0.80 480 287 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
w AVG_BE_54
52!
3,
1
Avg Blank
5220 5268, 5316. 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL
+ RBW:1000.008kHz VBW:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 545052 41,16 54.00 -12.84 31.17 32.84 9.89 32.74 0.80 480 287 AVERAGE
TEL: 886-3-327-0868 Page Number : E55 of E295
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swasrancas. FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_Full RU_5220MHz
ANT
Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
525 . ! 525
v b A A gttt ot o
350 30
175 175
Peak
5000 5044, 5088, 5132 5176 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 VERTICAL Conditi EAK(UNII) 3m 91280 01620 248828 VERTICAL
* RB:1000.060kHZ VEW:3800.008KHz SWT:Auto : RBI:1000.000KHL VBil:3000.B00kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5114.84 5198 74.00 -22.62 42.04 33.06 9.69 32.81 @.80 289 315 PEAK 1 5228.80 76.06 ------ ------ 66.22 33.88 9.63 32.79 0.80 289 315 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
00 04 !
AVG_54
525 5251
1
350 30
175 175
Avg
5000 5044, 5088, 5132 5176 5220 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3n 91200 1620 248828 VERTICAL Condition: AVG 54 3n 91200 _01620_240828 VERTICAL
* RBW:1000.060kHZ VEW:1.500kHz SWT:Auto : RBW:1000.000KHL VBIW:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5001.76 42.74 54.80 -11.26 32.73 33.09 9.76 32.84 Q.00 289 315 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5220.00 69.39 ---- ---- 59,55 33.88 9.63 32,79 0.88 289 315 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70007,
4
o TP I RO U PHV PSR PR
350
1
Peak Blank
5220 5268, 5316. 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5451.36 50.08 74.00 -24.00 40.07 32.81 9.8 32.74 0.80 289 315 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
w AVG_BE_54
52!
1
350
1
Avg Blank
5220 5268, 5316. 5364, 5412, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5456.88 41.23 54.80 -12.77 31.26 32.83 9.88 32.74 0.8 289 315 AVERAGE
TEL: 886-3-327-0868 Page Number : E57 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol.

Horizontal Vertical
Lot dBuvim) Date: 2025-05-28 - Level dBuvim) Date: 2025-05-28
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI)
{11 o 11 | ] 1 1) e 11 | ] .|
5. N AVG_54] 52 . N AVG_54]
MWW«WWWMW e e R TR Y
350! 365.0!
Peak 175 115
AVQ 7000 9200, 1400, 13600. 15800. 18000 7000 9200. 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNIT) 3m 91260 _01628_248828 HORIZONTAL Condition: PEAK(UNTI) 3m 91260 01628 248823 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg
1 le44p.08 46.88 68.20 -21.32 58.64 38.60 16.55 67.24 0.3 - -- PEAK
2 15668.08 48.98 74.00 -25.82 57.49 37.60 20.83 67.27 @.33 200 189 PEAK
3 15668.08 38.57 54.00 -15.43 4/.68 37.60 20.83 67.27 @.33 200 189 Average

Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 lod4p.08 49.67 68.20 -19.13 66.83 38.60 16.55 67.24 0.3 - -- PEAK
2 15660.08 49.20 74.08 -24.80 57.71 37.60 20.83 67.27 @.33 480 258 PEAK
3 15660.08 38.91 54.00 -15.89 47.42 37.60 20.83 67.27 @.33 400 258 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E58 of E295




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
14.47G o 6,54 s AVG 54
~14.5G
%1 ey S e
Avg
175 175
141 1475, 1482, 14488, 1449, 14500 14n 1475, 1482, 1488, 1449, 14500
Frequency {MHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
17.7G o A6 54 s A6 54
~18G
%1 i)
Avg
175 175
110 17760, 17820, 17880, 17941, 18000 110 1770, 17820, 17880, 17840, 18000
Frequency {MHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
TEL: 886-3-327-0868 Page Number 1 E59 of E295

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_Full RU_5240MHz
ANT
Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
704 (Lm0 & O S S s e PEAK(UNI)
1
2y e (PP Te TV " o 525Mw~wmm
gt Aoty ittty i e
350 30
175 175
Peak
5000 5048, 5096 5144, 5192, 5240 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 HORIZONTAL Conditi EAK(UNII) 3m 91280 01620 240828 HORIZONTAL
* RBi:1000.060kHZ VEW:3800.000KHz SWT:Auto : RBW:1000.000KHL VBil:3000.B00kHzZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5p46.80 52,38 74.00 -21.79 42.49 32,91 9.73 32.83 0.80 300 268 PEAK 1 5248.80 75.08 ------ ------ 65.15 33.88 9.64 32.79 0.8 300 268 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
00 700 !
AVG_54
525 5251
1
50 350”
175 175
Avg
5000 5048, 5096 5144, 5192, 5240 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3m 91280 81620 248828 HORIZONTAL Condition: AVG 54 3n 91200 _21620_240828 HORIZONTAL
* RB:1000.060kHZ VEW:1.500kHz SWT:Auto : RBI:1000.000KHL VBIW:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5006.00 42.77 54.80 -11.23 32.77 33.08 9.76 32.84 0.0@ 300 268 AVERAGE

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5240.080 67.61 ---- ---- 57.76 33.88 9.64 32,79 0.88 300 268 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70,0+
52 ‘\ 1
LT WA R PSR P A ST NI
3,
1
Peak Blank
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5410.94 50.29 74.00 -23.71 40.54 32.88 9.70 32.75 0.80 300 268 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
’w AVG_BE_54
52!
1
350
1
Avg Blank
540 5284, 28, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5456.84 41,26 54.00 -12.74 3131 32,82 9.87 32.74 0.8 300 268 AVERAGE
TEL: 886-3-327-0868 Page Number : E61 of E295

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR550509C

9
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_Full RU_5240MHz
ANT 1
Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
1
525 - ; - : 525
e Pt gurn W g i
350 30
175 175
Peak
5000 5048, 5096 5144, 5192, 5240 1000 2200, 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 @1620_248328 VERTICAL Conditi EAK(UNII) 3m 91280 01620 248828 VERTICAL
* RB:1000.060kHZ VEW:3800.008KHz SWT:Auto : RBI:1000.000KHL VBil:3000.B00kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5070.32 52,29 74.00 -21.71 42.46 32,94 9.71 32.82 0.80 324 312 PEAK 1524880 76.73 ------ ---e-- 66.88 33.88 9.64 32.79 0.80 324 312 PEAK
- Level (dBuVim) Date: 2025-05-28 . Level (dBuim) Date: 2025-05-28
1225 1225
1050 1050
875 875
700 04 i
AVG_54
525 5251
1
%0 SS‘UW
175 175
Avg
5000 5048, 5096 5144, 5192, 5240 1000 2200, 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI1-HY Site : B3CHIL-HY
Condition: AVG_BE 54 3n 91200 1620 248828 VERTICAL Condition: AVG 54 3n 91200 _01620_240828 VERTICAL
* RBW:1000.060kHZ VEW:1.500kHz SWT:Auto : RBW:1000.000KHL VBIW:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5123.36 42.76 54.00 -11.24 32,80 33.09 9.68 32.81 @.80 324 312 AVERAGE 1 5248.80 69.02 ---- ---- 59,17 33.80 9.64 32,79 0.0@ 324 312 AVERAGE
TEL: 886-3-327-0868 Page Number : E62 of E295

FAX: 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
PEAK BE 74
70,00,
52.5 W}\A ANl PN ST T e Sy L‘VYM vQ‘\. iy Aot ‘I‘Ii'u" Ly
350
1
Peak Blank
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 5398.62 50.86 74.00 -23.14 41,15 32.88 9.66 32.75 @.80 324 312 PEAK
- Level (dBuVim) Date: 2025-05-28
1225
105,
875
70,
’W AVG_BE_54
52!
3,
1
Avg Blank
540 5284, 28, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 545056 41.08 54.00 -12.92 31.89 32.84 9.89 32.74 0.8 324 312 AVERAGE
TEL: 886-3-327-0868 Page Number : E63 of E295

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol.

Horizontal Vertical
Lot dBuvim) Date: 2025-05-28 - Level dBuvim) Date: 2025-05-28
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI)
{11 o 11 | ] 1 1) e 11 | ] .|
5 AVG_54) 52 AVG_54]
oot ot o WWWMMWWWMMWW DS
360! 365.0!
Peak 175 115
AVQ 7000 9200, 1400, 1 15800, 18000 7000 9200. 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNIT) 3m 91260 _01628_248828 HORIZONTAL Condition: PEAK(UNTI) 3m 91260 01628 248823 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg
1 led3e.0@ 46.27 68.20 -21.93 57.97 38.68 16.58 67.21 0.3 - -- PEAK
2 15728.00 43.91 74.80 -25.89 57.31 37.64 20.89 67.26 @.33 174 234 PEAK
3 15720.08 38.63 54.00 -15.37 4/.83 37.64 20.89 67.26 ©.33 174 234 Average

Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 1ed0.08 47.65 68.20 -20.55 59.35 38.60 16.58 67.21 0.3 - -- PEAK
2 15720.00 43.80 74.0@ -25.11 57.29 37.64 20.89 67.26 @.33 400 279 PEAK
3 15720.08 38.60 54.00 -15.40 47.60 37.64 20.89 67.26 ©.33 400 279 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E64 of E295




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
14.47G o 6,54 s AVG 54
~14.5G
Tl e ey
Avg
175 175
141 1475, 1482, 14488, 1449, 14500 14n 1475, 1482, 1488, 1449, 14500
Frequency {WHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
Date: 202505-28 Date: 20250528
! 4!,Le\'el(timl\mn) ! MLMI{HBIIWIH)
125 105
75 15
00 704
17.7G o A6 54 s A6 54
~18G
%1 i)
Avg
175 175
110 1770, 17820, 17880, 17941, 18000 110 1770, 17820, 17880, 17840, 18000
Frequency {MHz) Frequency {MHz)
Site @ 3CHLL-HY Site @ 3CHIL-HY
Condition: AVG 54 3n 91200 1620 248828 HORTZONTAL Condition: AVG 54 3n 91200 B1620 249828 VERTICAL
TEL: 886-3-327-0868 Page Number : E65 of E295
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR550509C

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_26/0 RU_5180MHz
ANT 1
Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875 p
00 (0§ S e S S e S PEARLUNI)
525 ; 525 W
A e T M
350 350,
Peak 175 175
5000 5036, 5072, 5108, 5144, 5180 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91260 01620 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01628 248328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5089.82 51.66 74.60 -22.34 41.80 32.98 9.70 32.82 0.0 159 102 Peak 1 5188.80 78.91 ------ ------ 68.94 3312 9.65 32.80 0.00 159 102 Peak
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875
0.0 0.0 ]
AVG_54
525 5251
1
35‘0 35‘0“‘“{’_’_’,‘_/‘-’_‘—/‘
AVg 175 175
5000 5036, 72 5108, 5144, 5180 1000 200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 HORIZONTAL Condition: AVG_54 3m 91200_81620_240823 HORIZONTAL
: RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHz VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5856.52 42.78 54.60 -11.38 32.98 32.91 9.72 32.83 0.6@ 159 182 Average 1 5188.00 70.87 ------ ------ 60.9 33.12 9.65 32.88 0.80 159 182 Average
TEL: 886-3-327-0868 Page Number : E66 of E295
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR550509C

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_26/0 RU_5180MHz
ANT 1
Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875 p
00 (0§ S e S S e S PEARLUNI)
1
525 i F TR PR T P P R VWOEY W /TP SZ‘SMWWW
350 350,
Peak 175 175
5000 5036, 5072, 5108, 5144, 5180 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 01620 248328 VERTICAL Condition: PEAK(UNII) 3m 9128D 01629 248328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5106.74 51.93 74.00 -22.07 42.03 33.03 0.69 32.82 0.00 480 134 Peak 1 5188.00 78.49 ------ ------ 68.52 3312 9.65 32.80 0.00 480 134 Peak
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875
0.0 0.0 ]
AVG_54
525 5251
e 1
350! SS‘UW
AVg 175 175
5000 5036, 72 5108, 5144, 5180 1000 200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 VERTICAL Condition: AVG 54 3m 91200 _81620 240828 VERTICAL
© RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHZ VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5838.88 42.82 54.60 -11.18 32.98 32.94 9.73 31.83 0.8 460 134 Average 1 5188.00 70.93 ------ ------ 60.96 33.12 9.65 32.80 0.00 460 134 Average
TEL: 886-3-327-0868 Page Number : E67 of E295
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Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-06-13 1 Level{dBuVim) Date: 2025-06-14
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
02 AVG_54 2 AVG_54
3 7 d H
gt -ty o [t L WM b
| bttt o el ™ gt T R WENIVESS W i
350 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNII) 3m 91280 01620 248828 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01620 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 10360.08 44.96 68.20 -23.24 56.84 38.60 16.48 67.28 0.32 - -- Peak 1 1030.08 45.75 68.20 -22.45 57.63 38.60 16.48 67.28 @.32 - -- Peak
2 15548.08 47.31 74.00 -26.69 55.47 38.18 20.7% 67.29 0.3 - -- Peak 1 15540.08 47.27 74.00 -26.73 55.43 38.10 20.78 67.29 0.3 - -- Peak
TEL: 886-3-327-0868 Page Number : E68 of E295
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10

Mode Harmonic

U-NII-1_5.15-5.25_802.11ax HE20_CH36_26/0 RU_5180MHz

ANT 1
Pol. Horizontal Vertical
. Ll i) Date: 2025-06-13 - Levl i) Date: 2025064
1225 1225
1050 1050
o5 i3
100 100
14.47G
AVG 54 VG 54
525 525
~14.5G
30 0
Avg
115 115
1&70 14476, 14482, 14488, 14434, 14500 1&70 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL
. Ll i) Date: 2025-06-13 - Levl i) Date: 2025064
1225 1225
1050 1050
o5 i3
100 100
17.7G
AVG 54 VG 54
525 525
~18G
30 0
Avg
115 115
17“700 17760, 17820, 17880, 17940, 18000 17“700 17760, 17820, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. :FR550509C

11
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_26/4 RU_5220MHz
ANT 1
Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
1
52‘54-N’~J"*NMWMMMW«'“' ke oot Y TS A Y AT 528
350 350,
Peak 175 175
5000 5044, 5088, 5132 5176, 520 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91260 01620 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01628 248328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5143.88 51.67 74.80 -22.33 41.63 3318 9.67 32.81 .8 145 95 Peak 1522800 76.41 ------ ------ 66.57 33.80 9.63 3279 .00 145 93 Peak
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875
0.0 0.0 !
AVG_54
525 5251
! I
30 350
AVg 175 175
5000 5044, 5088, 5132 5176, 520 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 HORIZONTAL Condition: AVG_54 3m 91200_81620_240823 HORIZONTAL
: RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHz VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5e07.e4 42.52 54.60 -11.48 32.53 3307 9.76 32.84 .08 145 98 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 522800 69.78 ------ ------ 59.86 33.80 9.63 3279 .00 145 98 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Lol (i) Date: 2025.06-15
1225
875
PEAK_BE 74
TMQM\
5L Uttt e A R A L Wby 1A.
Peak i Blank
5220 5268 5316 5364, 5412, 5460
Frequency (WHz)

Site + B3CHIL-HY
Condition: PEAK BE_74 3m 912D @1620 248828 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5447.84 5041 74.60 -23.59 40.51 3288 9.84 3274 oe.e@ 145 98 Peak

- Level (dBuVIm) Date: 20250645
1225
75
0.0
AVG_BE_54
52!
| 1
350
Avg e Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: AVG_BE_54 3m 912D B1628_24828 HORIZONTAL
+ RB:1060.080kHZ VBW:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5455.92 40.61 54.60 -13.39 30.66 32.82 9.87 374 oG.e@ 145 98 Average
TEL: 886-3-327-0868 Page Number : E71 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

11
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_26/4 RU_5220MHz
ANT 1
Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
1
T T T T er 24
350 350,
Peak 175 175
5000 5044, 5088, 5132 5176, 520 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 01620 248328 VERTICAL Condition: PEAK(UNII) 3m 9128D 01629 248328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5029.26 51.42 74.00 -22.58 41.53 32.98 9.74 32.83 0.00 381 128 Peak 1522880 75.72 ------ ------ 65.88 33.08 9.63 3279 0.0 381 123 Peak
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875
700 704 i
AVG_54
525 5251
1 e
30 350
AVg 175 175
5000 5044, 5088, 5132 5176, 520 1000 200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 VERTICAL Condition: AVG 54 3m 91200 _81620 240828 VERTICAL
© RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHZ VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5006.60 42.48 54.60 -11.52 32.49 33.87 9.76 32.84 0.8 381 128 Average 1 522800 69.33 ------ ------ 59.49 33.80 9.63 3279 .80 3Bl 128 Average
TEL: 886-3-327-0868 Page Number 1 E72 of E295
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Pol. Vertical Fundamental
Date: 20250645
gl (i) e
1225
475
PEAK_BE 74
mﬂ‘“
S8 YR SR YR PP L
Peak 1 Blank
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHIL-HY
Condition: PEAK BE_74 3m 012D 1620 24828 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5450.40 50.36 74.00 -23.64 40.45 32.88 9.85 32.74 0.0 381 128 Peak

- Level (dBuVIm) Date: 20250645
1225
75
0.0,
AVG_BE 54
il
36
Avg e Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (WHz)
Site + B3CHLL-HY
Condition: AVG_BE_54 3n 91200 B1628_248828 VERTICAL
+ RB:1060.080kHz VBW:2. 200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5459.52 40.76 54.60 -13.24 30.77 32.84 9.89 3274 0.8 381 128 Average
TEL: 886-3-327-0868 Page Number : E73 of E295

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-06-13 1 Level{dBuVim) Date: 2025-06-13
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 ] 525 7 7 e
| it e P i WWW"“ AR s o MWW“WWM i i oot b
350 3540
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNII) 3m 91280 01620 248828 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01620 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 led4p.08 44.56 68.20 -23.64 56.32 38.60 16.55 67.24 0.3 - -- Peak 1 leddp.08 46.69 68.20 -22.11 57.85 38.68 16.55 67.24 0.3 - -- Peak
2 15668.08 47.55 74.00 -26.45 56.86 37.60 20.83 67.27 0.3 - -- Peak 1 15660.08 47.95 74.00 -26.65 56.46 37.60 20.83 67.27 0.3 - -- Peak
TEL: 886-3-327-0868 Page Number : E74 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Harmonic
U-NII-1_5.15-5.25_802.11ax HE20_CH44_26/4 RU_5220MHz
ANT
Pol. Horizontal Vertical
. Ll i) Date; 2025-06.-13 - Levl i) Date; 2025-0-13
1225 1225
1080 1050
15 i15
100 100
14.47G
VG54 NG54
525 525
~14.5G
0 il
Avg
{15 115
1&70 1476, 14482, 14488, 14, 14500 1&70 1476, 14482, 14488, 1044, 14500
Frequency (MHz) Frequency (MHz)
Site @ G3CHII-HY Site ¢ @3CHLI-HY
Condition: AVG 54 3n 91200 01620 248828 HORLZONTAL Condition: AVG 54 3n 91200 01620 248828 VERTL(AL
. Ll i) Date; 2025-06.-13 - Levl i) Date; 2025-0-13
1225 1225
1080 1050
15 i15
100 100
17.7G
VG54 NG54
525 525
~18G
0 B0
Avg
{15 115
17“700 17760, 17820, 17880, 17040, 18000 17“700 17760, 17820, 17880, 17840, 18000

Ste @ GCHILHY
Condition: AV 54 3n 91200 01626 248828 HORTZONTAL

Frequency (MHz)

Frequency (MHz)

Ste o BCHILHY
Condition: AVG 54 3n 91200 01620 240828 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swasrancas. FCC RADIO TEST REPORT

Report No. :FR550509C

12
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_26/8 RU_5240MHz
ANT 1
Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
B s S = ‘
350 350
Peak 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91260 01620 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01628 248328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5006.24 51.65 74.00 -22.35 41.65 33.08 9.76 32.84 0.0 129 100 Peak 1 5248.00 7447 ------ --oee- 64,62 33.08 9.64 3279 0.0 129 100 Peak
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875
0.0 0.0 I
AVG_54
525 5251
1
30 350
AVg 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 HORIZONTAL Condition: AVG_54 3m 91200_81620_240823 HORIZONTAL
: RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHz VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5866.96 42.47 54.60 -11.53 32.65 3293 9.72 32.83 .68 129 180 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5248.00 70.42 ------ ------ 60.57 33.80 9.64 3279 .80 129 108 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250645
1225
75
i PEAK BE 74
700
52!
\"W“""‘WWWMW%W‘* P ASpo f IV I VTN Y W sy
3,
Peak R Blank
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: PEAK BE_74 3m 912D @1620 248828 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5436.98 50.33 74.00 -23.67 40.47 32.88 9.80 32.74 0.0 129 100 Peak
- Leve (dBuVIm) Date: 20250645
1225
75
0.0
\ AVG_BE_54
52!
| 1
350
Avg e Blank
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: AVG_BE_54 3m 912D B1628_24828 HORIZONTAL
+ RB:1060.080kHZ VBW:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 545274 4078 54.60 -13.22 30.85 32.81 9.86 32.74 0.8 129 180 Average
TEL: 886-3-327-0868 Page Number 1 E77 of E295

FAX: 886-3-327-0855



swasrancas. FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH48_26/8 RU_5240MHz

ANT
Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875 p
700 700 PEAK[UNI)
525 1 525
350 350
Peak 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 01620 248328 VERTICAL Condition: PEAK(UNII) 3m 9128D 01629 248328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5099.68 51.77 74.60 -22.23 41.89 33.00 9.70 32.82 0.0 354 128 Peak 1 5248.00 77.47 ------ ---em- 67.62 33.08 9.64 3279 0.00 3% 123 Peak
- Leve (dBuVIm) Date: 20250645 . LeveldBuNim) Date: 20250615
1225 1225
1050 1050
875 875
0.0 0.0 I
AVG_54
525 5251
1
30 350
AVg 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 VERTICAL Condition: AVG 54 3m 91200 _81620 240828 VERTICAL
© RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHZ VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5003.36 42.51 54.60 -11.49 32,58 33.09 9.76 32.84 0.8 354 128 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5248.00 70.46 ------ ------ 60.61 33.80 9.64 3279 .80 354 128 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250645
1225
75
PEAK BE 74
100 —
52 1
B M s b ot AN R
3,
Peak R Blank
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: PEAK BE_74 3m 012D 1620 24828 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 541370 49.45 74.00 -24.55 39.65 32.88 9.75 3275 0.0 354 128 Peak
- Leve (dBuVIm) Date: 20250645
1225
75
0.0
\ AVG_BE 54
T
36
Avg e Blank
5240 5284, 5328, 5372, 5416, 5460
Frequency (WHz)
Site + B3CHLL-HY
Condition: AVG_BE_54 3n 91200 B1628_248828 VERTICAL
+ RB:1060.080kHz VBW:2. 200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5459.78 40.99 54.60 -13.81 31.08 32.84 9.89 3274 Q.08 354 128 Average
TEL: 886-3-327-0868 Page Number 1 E79 of E295
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Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-06-13 1 Level{dBuVim) Date: 2025-06-13
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
5 1 g e T — 9 1 SO B S DA S R,
T s [
350 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNII) 3m 91280 01620 248828 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01620 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 ledse.0e 43.92 68.20 -24.28 55.62 38.60 16.58 67.21 0.3 - -- Peak 1 ledso.0@ 45.92 68.20 -22.28 57.62 38.68 16.58 67.21 @.33 - -- Peak
2 15720.08 47.99 74.00 -26.61 56.39 37.64 20.89 67.26 0.3 - -- Peak 1 15720.08 47.92 74.00 -26.68 56.32 37.64 20.89 67.26 0.3 - -- Peak
TEL: 886-3-327-0868 Page Number : E80 of E295
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12

Mode Harmonic

U-NII-1_5.15-5.25_802.11ax HE20_CH48_26/8 RU_5240MHz

ANT 1
Pol. Horizontal Vertical
. Ll i) Date: 2025-06-13 - Levl i) Date: 20250613
1225 1225
1050 1050
o5 i3
100 100
14.47G
AVG 54 VG 54
525 525
~14.5G
30 %0
Avg
115 115
1&70 14476, 14482, 14488, 14434, 14500 1&70 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL
. Ll i) Date: 2025-06-13 - Levl i) Date: 20250613
1225 1225
1050 1050
o5 i3
100 100
17.7G
AVG 54 VG 54
525 525
~18G
M
30 0
Avg
115 115
17“700 17780, 17820, 17880, 17940, 18000 17“700 17760, 17820, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

13
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_52/37 RU_5180MHz
ANT 1
Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
1
00 (0 S o S e S PEARLUNI)
1 "
525 W T i RA e e SHMW
350 350,
Peak 175 175
5000 5036, 5072, 5108, 5144, 5180 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91260 01620 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01628 248328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5862.62 51.42 74.80 -22.58 41.56 32.97 9.71 3287 . 148 89 Peak 1 5188.80 75.68 ------ ------ 65.65 33.16 9.65 32.88 @.00 148 89 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
0.0 0.0 1
AVG_54
525 5251
1
%0 35‘07”_____/—/-—/"‘—/Lv’-f
AVg 175 175
5000 5036, 5072, 5108, 5144, 5180 1000 200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 HORIZONTAL Condition: AVG_54 3m 91200_81620_240823 HORIZONTAL
© RBH:1000.000kHz VBW:2.400kHz SWT:Auto + RBH:1000. 000kHz VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5ee6.48 42.71 54.60 -11.29 32.72 3367 9.76 32.84 0.0 148 89 Average 1 5188.80 69.57 ------ ------ 59.60 3312 9.65 32.88 o.00 148 89 Average
TEL: 886-3-327-0868 Page Number : E82 of E295

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR550509C

13
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_52/37 RU_5180MHz
ANT 1
Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
1
00 (1 S o S e v R PEARLUNI)
1
N g ™ T SZ‘SMW
350 350,
Peak 175 175
5000 5036, 5072, 5108, 5144, 5180 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 01620 248328 VERTICAL Condition: PEAK(UNII) 3m 9128D 01629 248328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5065.78 52.03 74.00 -21.97 42.21 32.93 9.72 32.83 0.0 377 130 Peak 1 5188.80 74.27 ------ ------ 64,30 3312 9.65 32.80 0.0 377 130 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
0.0 0.0 1
AVG_54
525 5251
1
%0 MW
AVg 175 175
5000 5036, 72 5108, 5144, 5180 1000 200. 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 VERTICAL Condition: AVG 54 3m 91200 _81620 240828 VERTICAL
© RBH:1000.000kHz VBW:2.400kHz SWT:Auto + RBH:1000. 000kHz VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5810.88 42.54 54.60 -11.46 31,57 33.06 9.75 32.84 0.08 377 130 Average 1 5188.80 69.52 ------ ------ 59.55 3312 9.65 32.88 0.8 377 138 Average
TEL: 886-3-327-0868 Page Number : E83 of E295
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Report No. :FR550509C

Pol.

Horizontal

Vertical
1 Level(dBuim) Date: 2025-06-13 1 Level{dBuVim) Date: 2025-06-13
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 Z 525 7 ]
Pt gl it W ey
s STt e MW“*M e B
350 350
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNII) 3m 91280 01620 248828 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01620 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 10368.08 46.20 68.20 -22.60 58.88 38.60 16.48 67.28 0.32 - -- Peak 1 1030.08 46.62 68.20 -22.18 57.9 38.60 16.48 67.28 @.32 - -- Peak
2 1554808 47.91 74.00 -26.69 56.67 38.18 20.7% 67.29 0.3 - -- Peak 1 15540.08 47.45 74.00 -26.55 55.61 38.18 20.78 67.29 0.3 - -- Peak
TEL: 886-3-327-0868 Page Number : E84 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Harmonic
U-NII-1_5.15-5.25_802.11ax HE20_CH36_52/37 RU_5180MHz
ANT
Pol. Horizontal Vertical
. Ll i) Date; 2025-06.-13 - Levl i) Date; 2025-0-13
1225 1225
1080 1050
15 i15
100 100
14.47G
VG54 NG54
525 525
~14.5G
k1l il
Avg
{15 115
1&70 1476, 14482, 14488, 14, 14500 1&70 1476, 14482, 14488, 1044, 14500
Frequency (MHz) Frequency (MHz)
Site @ G3CHII-HY Site ¢ @3CHLI-HY
Condition: AVG 54 3n 91200 01620 248828 HORLZONTAL Condition: AVG 54 3n 91200 01620 248828 VERTL(AL
. Ll i) Date; 2025-06.-13 - Levl i) Date; 2025-0-13
1225 1225
1080 1050
15 i15
100 100
17.7G
VG54 NG54
525 525
~18G
0 B0
Avg
{15 115
17“700 17760, 17820, 17880, 17040, 18000 17“700 17760, 17820, 17880, 17840, 18000

Ste @ GCHILHY
Condition: AV 54 3n 91200 01626 248828 HORTZONTAL

Frequency (MHz)

Frequency (MHz)

Ste o BCHILHY
Condition: AVG 54 3n 91200 01620 240828 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

14
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_52/38 RU_5220MHz
ANT 1
Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
525 1 525
: L R T T VO OOY PSS AR P s :
350 350
Peak 175 175
5000 5044, 5088, 5132 5176, 520 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91260 01620 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01628 248328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5842.98 51.83 74.00 -22.17 42.00 32.93 9.73 32.83 0.0 155 107 Peak 1522880 76.58 ------ ------ 66,74 33.08 9.63 3279 0.0 155 107 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
0.0 0.0 !
AVG_54
525 5251
! o
30 350
AVg 175 175
5000 5044, 5088, 5132 5176, 520 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 HORIZONTAL Condition: AVG_54 3m 91200_81620_240823 HORIZONTAL
© RBH:1000.000kHz VBW:2.400kHz SWT:Auto + RBH:1000. 000kHz VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 584466 42.63 54.60 -11.37 32.81 3292 9.73 32.83 0.6@ 155 187 Average 1 522800 69.58 ------ ------ 59.66 33.88 9.63 3279 .80 155 107 Average
TEL: 886-3-327-0868 Page Number : E86 of E295

FAX: 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Horizontal Fundamental
- Level (dBuVIm) Date: 20250647
1225
75
PEAK BE 74
700
1
52 |V W v ity Sl o A
3,
Peak R Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: PEAK BE_74 3m 912D @1620 248828 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5415.84 50.18 74.00 -23.80 40.41 32.88 9.72 375 0.0 155 107 Peak
- Level (dBuVIm) Date: 20250647
1225
75
0.0
AVG_BE 54
52!
L 1
350
Avg e Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (WHz)
Site + B3CHLL-HY
Condition: AVG_BE_54 3m 912D B1628_24828 HORIZONTAL
+ RB:1060.080kHZ VBW:2.400kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5457.84 40.98 54.60 -13.82 31.01 32.83 9.88 3274 0.8 155 187 Average
TEL: 886-3-327-0868 Page Number : E87 of E295

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

14
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_52/38 RU_5220MHz
ANT 1
Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875 p
700 700 PEAK(UNI)
1
525 e by o b oA ; 5y
350 350,
Peak 175 175
5000 5044, 5088, 5132 5176, 520 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 01620 248328 VERTICAL Condition: PEAK(UNII) 3m 9128D 01629 248328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5029.92 52.20 74.00 -21.80 42.31 32.98 9.74 32.83 0.0 386 127 Peak 1522800 77.76 ------ ------ 67.92 33.08 9.63 3279 0.00 386 127 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
0.0 0.0 !
AVG_54
525 5251
1 [
30 350
AVg 175 175
5000 5044, 5088, 5132 5176, 520 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 VERTICAL Condition: AVG 54 3m 91200 _81620 240828 VERTICAL
© RBH:1000.000kHz VBW:2.400kHz SWT:Auto + RBH:1000. 000kHz VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5858.60 42.71 54.60 -11.29 32.91 3299 9.73 32.83 Q.68 386 127 Average 1 5228.00 70.47 ------ ------ 60.63 33.80 9.63 3279 .80 386 127 Average
TEL: 886-3-327-0868 Page Number : E88 of E295

FAX: 886-3-327-0855
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Report No. :FR550509C

Pol. Vertical Fundamental
- Level (dBuVIm) Date: 20250647
1225
75
PEAK BE 74
700
525, !
R A ot ottty oyt Ak e
3,
Peak R Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: PEAK BE_74 3m 012D 1620 24828 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5453.84 50.12 74.00 -23.83 40.19 32.81 9.86 32.74 0.0 386 127 Peak
- Level (dBuVIm) Date: 20250647
1225
75
0.0
AVG_BE_54
52!
1. 1
350
Avg e Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: AVG_BE_54 3n 91200 B1628_248828 VERTICAL
+ RB:1060.080kHZ VBW:2.400kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5457.12 40.92 54.60 -13.88 30.95 32.83 9.88 3274 0.8 386 127 Average
TEL: 886-3-327-0868 Page Number : E89 of E295

FAX: 886-3-327-0855



ssasranas. FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-06-13 1 Level{dBuVim) Date: 2025-06-13
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
02 AVG_54 2 AVG_54
7 - 5 Y 1 i 4
MMWMWNW« g st M«‘WW“MWW g abA R ot |
350 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNII) 3m 91280 01620 248828 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01620 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg

Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg

1 10M0.09 444 68.20 2376 56.20 .60 1655 6724 0.3 - - Peak 1 10M0.09 45.64 68.20 -20.5 57.40 38.60 1655 67.4 0.3 - - Peak
2 15660.09 46.64 74.80 -27.36 55.05 3.6 .83 6207 0.3 - - Peak 2 15660.09 46.95 74.00 -27.04 55.47 .60 2.8 6207 0.3 - - Peak
TEL: 886-3-327-0868 Page Number : E90 of E295

FAX: 886-3-327-0855




swasrancas. FCC RADIO TEST REPORT Report No. :FR550509C

14

Mode Harmonic

U-NII-1_5.15-5.25_802.11ax HE20_CH44_52/38 RU_5220MHz

ANT 1
Pol. Horizontal Vertical
. Ll i) Date: 2025-06-13 - Levl i) Date: 20250613
1225 1225
1050 1050
o5 i3
100 100
14.47G
AVG 54 VG 54
525 525
~14.5G
30 0 e
Avg
115 115
1&70 14476, 14482, 14488, 14404, 14500 1&70 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL
. Ll i) Date: 2025-06-13 - Levl i) Date: 20250613
1225 1225
1050 1050
o5 i3
100 100
17.7G
AVG 54 VG 54
525 525
~18G
30 0
Avg
115 115
17“700 17780, 17820, 17880, 17940, 18000 17“700 11760, 17820, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E91 of E295



swasrancas. FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH48_52/40 RU_5240MHz

ANT
Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
1
700 700 PEAK{UNI)
1
e Eett o e S T ‘f' 2
350 350
Peak 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91260 01620 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01628 248328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5B46.08 51.76 74.00 -22.24 41.94 3292 9.73 32.83 0.0 180 105 Peak 1 5248.00 7452 ------ ---e-- 64.67 33.08 9.64 3279 0.00 180 105 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
700 704 I
AVG_54
525 525
1
30 350
AVg 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 HORIZONTAL Condition: AVG_54 3m 91200_81620_240823 HORIZONTAL
© RBH:1000.000kHz VBW:2.400kHz SWT:Auto + RBH:1000. 000kHz VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1584272 42,71 54.60 -11.29 32.88 3293 9.73 31.83 0.8 160 185 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5248.00 69.86 ------ ------ 59.21 33.88 9.64 3279 0.80 16@ 185 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssasranas. FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250647
1225
75
PEAK BE 74
700,
1
s R Y)Y TR IR
3,
Peak R Blank
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: PEAK BE_74 3m 912D @1620 248828 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 545,10 50.19 74.60 -23.81 40.28 32.88 9.85 32.74 0.0 180 105 Peak
- Leve (dBuVIm) Date: 20250647
1225
75
0.0
AVG_BE 54
52!
L d
350
Avg e Blank
5240 5284, 5328, 5372, 5416, 5460
Frequency (WHz)
Site + B3CHLL-HY
Condition: AVG_BE_54 3m 912D B1628_24828 HORIZONTAL
+ RB:1060.080kHZ VBW:2.400kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5455.38 40.97 54.60 -13.83 31.02 32.82 9.87 3274 0.8 180 185 Average
TEL: 886-3-327-0868 Page Number : E93 of E295
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swasrancas. FCC RADIO TEST REPORT

Report No. :FR550509C

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH48_52/40 RU_5240MHz

ANT
Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
1
700 700 PEAK[UNI)
1
525 o o MW{W 55
350 350
Peak 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 01620 248328 VERTICAL Condition: PEAK(UNII) 3m 9128D 01629 248328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5020.88 51.44 74.00 -22.56 41.51 33.02 9.75 32.84 0.0 303 132 Peak 1 5248.00 76.59 ------ ------ 66.74 33.08 9.64 3279 0.00 383 132 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
700 704 I
AVG_54
525 5251
1
30 350
AVg 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 VERTICAL Condition: AVG 54 3m 91200 _81620 240828 VERTICAL
© RBH:1000.000kHz VBW:2.400kHz SWT:Auto + RBH:1000. 000kHz VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5832.40 42.68 54.60 -11.32 32.80 32.97 9.74 32.83 0.8 363 132 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5248.00 69.13 ------ ------ 59.28 33.80 9.64 3279 .80 303 132 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250647
1225
75
PEAK BE 74
00y
W
TR R Y o YO
3,
Peak R Blank
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: PEAK BE_74 3m 012D 1620 24828 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5410.06 50.63 74.60 -23.37 40.88 32.88 9.70 32.75 0.0 303 132 Peak
- Leve (dBuVIm) Date: 20250647
1225
75
0.0
AVG_BE 54
52!
- 1
350
Avg e Blank
5240 5284, 5328, 5372, 5416, 5460
Frequency (WHz)
Site + B3CHLL-HY
Condition: AVG_BE_54 3n 91200 B1628_248828 VERTICAL
+ RB:1060.080kHZ VBW:2.400kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5455.60 40.96 54.60 -13.84 31.01 32.82 9.87 3274 0.8 3083 132 Average
TEL: 886-3-327-0868 Page Number : E95 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-06-13 1 Level{dBuVim) Date: 2025-06-13
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
02 AVG_54 2 AVG_54
3 F o g M gy g
R e il B [PPSR e et
350 3540
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNII) 3m 91280 01620 248828 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01620 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 ledse.0e 44.63 68.20 -23.57 56.33 38.68 16.58 67.21 0.3 - -- Peak 1 leds0.08 45.9 68.20 -22.24 57.66 38.60 16.58 67.21 @.33 - -- Peak
2 15720.08 47.14 74.00 -26.86 55.54 37.64 10.89 67.26 0.3 - -- Peak 1 15720.08 47.51 74.08 -26.49 55.91 37.64 20.89 67.26 0.3 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swasrancas. FCC RADIO TEST REPORT Report No. :FR550509C

15

Mode Harmonic

U-NII-1_5.15-5.25_802.11ax HE20_CH48_52/40 RU_5240MHz

ANT 1
Pol. Horizontal Vertical
. Ll i) Date: 2025-06-13 - Levl i) Date: 20250613
1225 1225
1050 1050
o5 i3
100 100
14.47G
AVG 54 VG 54
525 525
~14.5G
30 0
Avg
115 115
1&70 14476, 14482, 14488, 14434, 14500 1&70 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL
. Ll i) Date: 2025-06-13 - Levl i) Date: 20250613
1225 1225
1050 1050
o5 i3
100 100
17.7G
AVG 54 VG 54
525 525
~18G
30 0
Avg
115 115
17“700 17780, 17820, 17880, 17940, 18000 17“700 11760, 17820, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swasrancas. FCC RADIO TEST REPORT Report No. :FR550509C

16

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_106/53 RU_5180MHz

ANT 1
Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
700 704 ! PEAK(UNI)
1
525 525
350 350,
Peak 175 175
5000 5036, 5072, 5108, 5144, 5180 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91260 01620 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01628 248328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5118.88 52.47 74.60 -21.53 42.56 33.04 9.69 32.82 .8 160 85 Peak 1 5188.80 71.43 ------ ------ 61.45 33.16 9.65 32.88 0.0 6@ 83 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
0.0 0.0 1

AVG_54
525 ] F 525

%0 %0 ”’—.’J/_/_d___/-”—‘/‘

175 175
Avg
5000 5036, 5072, 5108, 5144, 5180 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 HORIZONTAL Condition: AVG_54 3m 91200_81620_240823 HORIZONTAL
: RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHz VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 561176 42.59 54.60 -11.41 32.63 33.05 9.75 32.84 .8 160 88 Average 1 5188.80 65.75 ------ ------ 55.80 33.16 9.65 32.88 0.0 lo@ 88 Average
TEL: 886-3-327-0868 Page Number : E98 of E295

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR550509C

16
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_106/53 RU_5180MHz
ANT 1
Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
0 0 1 PEAK(UM)
1
525, P STy e i o " 525
350 350,
Peak 175 175
5000 5036, 5072, 5108, 5144, 5180 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 01620 248328 VERTICAL Condition: PEAK(UNII) 3m 9128D 01629 248328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5004.68 51.73 74.00 -22.27 4173 3308 9.76 32.84 0.00 480 134 Peak 1 5188.80 71.77 ------ ------ 61.82 33.18 9.65 32.80 0.0 480 134 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
0.0 0.0 1
AVG_54
525 5251
1
350! SS‘UW
AVg 175 175
5000 5036, 72 5108, 5144, 5180 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 VERTICAL Condition: AVG 54 3m 91200 _81620 240828 VERTICAL
© RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHZ VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5068.12 42.51 54.60 -11.49 32.78 3292 9.72 31.83 Q.08 460 134 Average 1 5188.00 66.84 ------ ------ 56.89 33.16 9.65 32.80 0.00 460 134 Average
TEL: 886-3-327-0868 Page Number 1 E99 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-06-13 1 Level{dBuVim) Date: 2025-06-13
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
02 AVG_54 2 AVG_54
5 7 J ey i
PPN b e el | | b TP A4 i e
350 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNII) 3m 91280 01620 248828 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01620 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 10360.08 44.82 68.20 -23.38 56.78 38.60 16.48 67.28 0.32 - -- Peak 1 1030.08 45.12 68.20 -23.68 57.00 38.60 16.48 67.28 @.32 - -- Peak
2 15540.08 47.38 74.00 -26.62 55.54 8.1 20.7% 67.29 0.3 - -- Peak 1 15540.08 47.9 74.00 -26.10 56.86 38.10 20.78 67.29 0.3 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swasrancas. FCC RADIO TEST REPORT Report No. :FR550509C

16

Mode Harmonic

U-NII-1_5.15-5.25_802.11ax HE20_CH36_106/53 RU_5180MHz

ANT 1
Pol. Horizontal Vertical
. Ll i) Date: 2025-06-13 - Levl i) Date: 20250613
1225 1225
1050 1050
o5 i3
100 100
14.47G
AVG 54 VG 54
525 525
~14.5G
30 %0 ‘
Avg
115 115
1&70 14476, 14482, 14488, 14434, 14500 1&70 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL
. Ll i) Date: 2025-06-13 - Levl i) Date: 20250613
1225 1225
1050 1050
o5 i3
100 100
17.7G
AVG 54 VG 54
525 525
~18G
30 0
Avg
115 115
17“700 17760, 17820, 17880, 17940, 18000 17“700 11760, 17820, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TES

SPORTON LAB.

T REPORT Report No. :FR550509C

17
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_106/53 RU_5220MHz
ANT 1
Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
1
700 700 PEAK{UNI)
R ; 24
350 350,
Peak 175 175
5000 5044, 08, 5132 5176, 520 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91260 01620 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01628 248328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 58l6.72 51.91 74.60 -22.89 41.97 3363 9.75 3284 . 132 87 Peak 1 522800 73.45 ------ --oee- 63.61 33.80 9.63 .79 .0 152 87 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
0.0 0.0 1
AVG_54
525 525
1 ]
30 350
AVg 175 175
5000 5044, 08, 5132 5176, 520 1000 200. 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 HORIZONTAL Condition: AVG_54 3m 91200_81620_240823 HORIZONTAL
: RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHz VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5675.82 42.69 54.60 -11.31 32.85 32.95 9.71 32827 . 152 87 Average 1 5228.00 66.36 ------ ------ 56.52 33.88 9.63 .79 @.ee 152 87 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Date: 20250647
1 Level (dBuVim)
1225
75
PEAK BE 74
700
5 i — e
3,
Peak R Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: PEAK BE_74 3m 912D @1620 248828 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 542,08 49.48 74.60 -24.50 39.69 3288 9.74 3075 e.ee 152 87 Peak
Date: 20250647
1 Level (dBuVim)
1225
75
0.0
AVG_BE 54
52!
| 1
350
Avg e Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (WHz)
Site + B3CHLL-HY
Condition: AVG_BE_54 3m 912D B1628_24828 HORIZONTAL
+ RB:1060.080kHZ VBW:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5458.64 40.93 54.60 -13.87 31.02 3289 9.85 32.74 @e.e@ 152 87 Average
TEL: 886-3-327-0868 Page Number : E103 of E295
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17

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH44_106/53 RU_5220MHz

ANT 1
Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
1
700 700 PEAK(UNI)
1
B2 oA TE AT 525
350 350
Peak 175 175
5000 5044, 5088, 5132 5176, 520 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 01620 248328 VERTICAL Condition: PEAK(UNII) 3m 9128D 01629 248328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5132.22 51.48 74.00 -22.50 41.49 33.13 0.67 32.81 0.0 386 129 Peak 1522880 73.95 ------ ---m- 64,11 33.08 9.63 3279 0.00 386 129 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
04 704 1
AVG_54
525 5251
1 e
30 350
AVg 175 175
5000 5044, 5088, 5132 5176, 520 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 VERTICAL Condition: AVG 54 3m 91200 _81620 240828 VERTICAL
© RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHZ VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 582486 42.63 54.60 -11.37 32.72 33.00 9.74 32.83 0.8 386 129 Average 1 522800 67.76 ------ ------ 57.92 3380 9.63 3279 .80 386 129 Average
TEL: 886-3-327-0868 Page Number : E104 of E295
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Report No. :FR550509C

Pol. Vertical Fundamental
- Level (dBuVIm) Date: 20250647
1225
75
PEAK BE 74
700
1
84 T PR ottt A ey
3,
Peak R Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHLL-HY
Condition: PEAK BE_74 3m 012D 1620 24828 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 545,12 49.43 74.00 -24.57 39.54 32.88 9.83 32.74 0.0 386 129 Peak
- Level (dBuVIm) Date: 20250647
1225
75
0.0
AVG_BE 54
52!
L 1
350
Avg e Blank
5220 5268, 5316, 5364, 5412 5460
Frequency (WHz)
Site + B3CHLL-HY
Condition: AVG_BE_54 3n 91200 B1628_248828 VERTICAL
+ RB:1060.080kHz VBW:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 544584 40.88 54.60 -13.12 30.99 32.80 9.83 3274 0.8 386 129 Average
TEL: 886-3-327-0868 Page Number : E105 of E295
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR550509C

Pol. Horizontal Vertical

1 Level(dBuim) Date: 2025-06-13 1 Level{dBuVim) Date: 2025-06-13
1225 1225
875 85

EAK(UNI) EAK(UNI)

700 L L1 | ] [ 700 LA L1 | ] [

02 AVG_54 2 AVG_54

J i aaroan] 7z o gty 4

| At i it A T e T

350 3540
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200. 400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK(UNII) 3m 91280 01620 248828 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01620 248828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 leddp.08 44.46 68.20 -23.74 56.22 3B.60 16.55 67.24 0.3 - -- Peak 1 leddp.08 45.32 68.20 -22.88 57.88 38.60 16.55 67.24 0.3 - -- Peak
2 15668.08 47.73 74.00 -26.27 56.24 37.60 10.83 67.27 0.3 - -- Peak 1 15660.08 47.16 74.00 -26.99 55.61 37.60 20.83 67.27 0.3 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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17

Mode Harmonic

U-NII-1_5.15-5.25_802.11ax HE20_CH44_106/53 RU_5220MHz

ANT 1
Pol. Horizontal Vertical
. Ll i) Date: 2025-06-13 - Levl i) Date: 20250613
1225 1225
1050 1050
o5 i3
100 100
14.47G
AVG 54 VG 54
525 525
~14.5G
30 : 0
Avg
115 115
1&70 14476, 14482, 14488, 14434, 14500 1&70 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL
. Ll i) Date: 2025-06-13 - Levl i) Date: 20250613
1225 1225
1050 1050
o5 i3
100 100
17.7G
AVG 54 VG 54
525 525
~18G
30 0
Avg
115 115
17“700 17780, 17820, 17880, 17940, 18000 17“700 17760, 17820, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ 3CHIL-HY Site ¢ 3CHIL-HY
Condition: AVG 54 3n 91200 01620 246828 HORTZONTAL Condition: AVG 54 3n 912D 01620 246828 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. :FR550509C

18
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_106/54 RU_5240MHz
ANT 1
Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
700 704 ! PEAK(UNI)
w5 525
i AR oy A e AR Mt PV A—— <
350 350,
Peak 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91260 01620 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280 01628 248328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5813.68 52.42 74.60 -21.58 42.46 33.05 9.75 32.84 o.p@ 360 89 Peak 1 5248.00 71.49 ------ ---em- 61.64 33.80 9.64 3279 .00 360 89 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
0.0 0.0 1
AVG_54
525 525
1
30 350
AVg 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 HORIZONTAL Condition: AVG_54 3m 91200_81620_240823 HORIZONTAL
: RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHz VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5817.28 42.63 54.60 -11.37 32.69 33.03 9.75 32.84 .08 360 89 Average 1 5248.00 66.02 ------ ------ 56.17 33.88 9.64 3279 .00 360 89 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E108 of E295



ssasranas. FCC RADIO TEST REPORT Report No. :FR550509C

Pol. Horizontal Fundamental
. Level(dBuVim) Date: 2025-0617
1225
875
PEAK_BE 74
T0.01™
a: L PR O NP YT PPy
Peak i Blank
540 5284, 5328, 5372, 5416 5460
Frequency (MHz)

Site + B3CHIL-HY
Condition: PEAK BE_74 3m 912D @1620 248828 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5458.82 49.67 74.60 -24.33 39.78 3283 9.8 3274 oG.p@ 360 89 Peak

. Level(dBuVim) Date: 20250647
1225
815
0.0
AVG_BE 54
52
L i
350
Avg e Blank
5240 5284, 5328, 5312, 5416. 5460
Frequency (MHz)

Site + B3CHIL-HY
Condition: AVG_BE_54 3m 912D B1628_24828 HORIZONTAL
+ RB:1060.080kHZ VBW:2.200kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5457.86 41.13 54.60 -12.87 31.16 32.83 9.8 32.74 oG.e@ 360 89 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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18
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_106/54 RU_5240MHz
ANT 1
Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
700 700 ! PEAK(UNI)
1
LB e oo ST T f 24
g opbudrh o ! el
350 350,
Peak 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: PEAK_BE_74 3m 91280 01620 248328 VERTICAL Condition: PEAK(UNII) 3m 9128D 01629 248328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5009.12 52.38 74.00 -21.70 42.33 33.06 9.75 32.84 0.0 480 124 Peak 1 5248.80 7232 ------ ---e-- 62.47 33.08 9.64 3279 0.00 480 124 Peak
- Leve (dBuVIm) Date: 20250647 . LeveldBuNim) Date: 20250647
1225 1225
1050 1050
875 875
0.0 0.0 1
AVG_54
525 5251
1
30 350
AVg 175 175
5000 5048, 5096, 5144, 5192, 5240 1000 200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site : B3CHIL-HY
Condition: AVG_BE_54 3m 91280 81620 248828 VERTICAL Condition: AVG 54 3m 91200 _81620 240828 VERTICAL
© RBH:1000.000kHz VBW:2.200kHz SWT:Auto + RBH:1000.000kHZ VBH:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5626.46 42.57 54.60 -11.43 32.67 3299 9.74 31.83 0.8 460 124 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5248.00 65.92 ------ ------ 56.67 33.80 9.64 3279 0.00 460 124 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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